A-STOF OASIS
100% Polyester, 100.000 Martindale
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Delight Blush 9880 Cool Yellow 9388 Spicy Green

9707 Oyster 9484 Shadow 9757 Prairie Sand 9888 Lemon Drop 9338  summer Lime

9440  Cloud Dancer 9767  Pumice Stone 9808 Neon 9383 Kiwi

9447 Taupe 9766 Cocoa 9585  Citrus Orange 9323 Spruce

9024 Dove 9474 Fawn 9656 Burnt Sienna 9558 Tangerine 9373 Reseda



A-STOF OASIS

100% Polyester, 100.000 Martindale

9272 Blue Lotus 2 Marina 9404 Steel 9929 Paisley Purple 9575 Red Rose

9282 Pool Blue 9223 Cyan Blue 9442 Overcast 9909 Wisteria 9505 Tea Rose

9303 Pine Frost 9242 Nautilus 9424 Raven 9995 Thistle 9525  Fandango Pink

9334 Minty Green 9202 Celtic Blue 9464 Dusk 9232 Tllusion Blue 9555 Scarlet

9332 Hunter 9220 Dazzling Blue 9444 Graphite 9212 Lapis 9565 Ribbon Red

9203 Soho Green 9114 Lead Gray 9414 Molten Lava 9111 Black 9515 Cinnabar



SPECIFICATIONS

PATTERN OASIS 9000
CONTENT 100% Polyester
WIDTH 65"/ 166 cm
YARN Filament
WEAVE Crepe

WEIGHT 320 g/ y£ 5% / 400GM = 5%
CODE 041574
PERFORMANCE"

Tensile Strength lenght 446.5 Ibs
Tensile Strength width 346.0 Ibs
Abrasion resistance 100,000 rubs
Colour fastness to crocking dry 4.5

Colour fastness to crocking wet 4.5

Colour fastness to perspiration 4.5

Colour fastness to water 4.5

Colour fastness to light 4

*This information is provided for reference. Any discrebancy shall be explained based on the original testing reports and certificates.

FLAMMABILITY

Calif 117 section E *
CS191-53 Class 1 *
CNS 10285 -

BS5852 Ignition Source 0 (Cigarette) *
BS5852 Ignition Source 1 (Match test) *
BS5852 Ignition Source 5 (Crib 5) *



